
HAL Id: hal-03647299
https://hal.inrae.fr/hal-03647299

Submitted on 20 Apr 2022

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Life cycle assessment as decision support tool for water
reuse in agriculture irrigation
[...]
The objective of this study is to enhance this knowledge and to highlight the environmental trade-offs 110 

between conventional and recycled water as an irrigation source. LCA and decision rules were used in this 111 

work to develop an intelligent tool to support decision making for the appropriate irrigation water source 112 

depending on the context. The entire system of reuse in agriculture is considered: from wastewater 113 

treatment to crop irrigation.  114 

2. Materials and Methods  115 

The methodology of LCA is normalized according to ISO 14040. It is an iterative four-stage process: 116 

(1) goal and scope definition; (2) inventory analysis; (3) impact assessment; and (4) interpretation.  117 

2.1. Goal and scope definition 118 



  5 of 30 

The objective of this study is to introduce LCA as an analytical tool to identify the conditions under 119 

which reclaimed water reuse for irrigation is environmentally efficient. Therefore, we compare a 120 

reference situation in which reclaimed water was used to irrigate the vineyard (scenario #1) in the 121 

experimental platform of Murviel-Les-Montpellier (Hérault, France) with two other virtual irrigation 122 

options: River water (Scenario #2) and Groundwater (Scenario #3), as described below and in Figure 123 

1: 124 

 Scenario #1: Municipal wastewater is treated by a lagoon and tertiary treatment. The treated 125 

wastewater is reused for vine irrigation from June to September. For the rest of the year, the 126 

wastewater is treated only in the lagoon and discharged into the river. The crop system 127 

irrigated by reclaimed water at the agricultural experimental station in Murviel-Les-Montpellier, 128 

Hérault, France (see below) was used as a representative case study. 129 

 Scenario #2: River water is used to irrigate the vines in summer (from June to September). 130 

Nevertheless, the wastewater is treated in the lagoon throughout the year and discharged 131 

into the natural environment. 132 

 Scenario #3: The vines are irrigated with groundwater from June to September and, in 133 

parallel, the wastewater is treated in the lagoon throughout the year before being discharged 134 

into the natural environment. 135 

In LCA, the functional unit aims to provide a reference for comparison. In our study, 1 ha of vineyards 136 

is used as a functional unit to compare the environmental impacts of different irrigation scenarios. We 137 

did not use mass-based functional units as used in previous agriculture LCA studies because this 138 

study did not aim to identify the water source that maximizes yield, but to compile and evaluate the 139 

environmental consequences of different water sources used to irrigate 1 ha of vines. 140 

The lagoon treatment plant was excluded from the system boundary (Figure 1) because the lagoon 141 

treatment plant was operated regardless of whether its effluent was used for irrigation. In order to be 142 

reused for irrigation (Scenario #1), the lagoon discharge undergoes tertiary treatment. In addition, the 143 

same amount of water was used for all scenarios: 500 m3/ ha/ production cycle. However, the impact 144 

of avoided discharge of treated wastewater to the sea was considered in the reuse scenario (Scenario 145 

#1). 146 

2.2.  General description of the field experiment 147 



  6 of 30 

(a) 148 

 149 

 150 

 151 

 152 

 153 

 154 

(b) 155 

 156 

 157 

 158 

 159 

 160 

 161 

(c) 162 

 163 

 164 

 165 

  166 

 167 

 168 

 169 

Figure 1.Systems boundaries studied (a) Scenario #1: reclaimed water treatment and reuse for vine 170 

irrigation. Part of the treated wastewater is discharged to the environment (b) Scenario #2: Irrigation of 171 

vines with river water and discharge of the reclaimed water to the environment (c) Scenario #3: 172 

Groundwater irrigation of vines and discharge of the treated wastewater to the environment. 173 

The study is based on the experimental work carried out on the experimental platform of Murviel-Les-174 

Montpellier (Hérault, France). This case study is the reference situation in the LCA analysis where 175 

reclaimed water is reused in agriculture irrigation. The experimental platform consists of (i) a lagoon 176 

treatment plant with tertiary treatment composed of a sand filter and UV disinfection, (ii) a 0.5 ha 177 

Treated Wastewater 

Treated Wastewater 

Treated Wastewater 

Wastewater 

Wastewater 

Wastewater 
Lagoon 

Tertiary treatment 1 ha of Vineyard  

 

Lagoon Discharge to the environment 

Lagoon 

Pump  

River 

Fertilizers 

Discharge to the environment 

Discharge to the environment 

Pump  River 1 ha of Vineyard  

 

Fertilizers 

Pump  Borehole 1 ha of Vineyard  

 

Fertilizers 



  7 of 30 

cultivated area with young vines located 600 m from the treatment plant. The plant serves a population 178 

of about 1500 inhabitants. In 2017, this plant treated about 200 m3. d-1 (73000 m3. year-1) wastewater 179 

from urban collectors. The cultivation area was arranged in 4 rows of 50 m each with 200 vines. The 180 

spacing between rows was 2 m and the distance between plants was 1 m. Figure 2 depicts the 181 

location of the experimental platform.  182 

 183 

 184 

Figure 2.Experimental platform for the reuse of treated wastewater for the irrigation of vineyards, 185 

“Murviel-lès-Montpellier”, Hérault. 186 

 187 

 188 

Irrigation is carried out from June to September by drip irrigation in accordance with the Decree of 25 189 

June 2014 amending the Decree of 2 August 2010 on the use of water from urban wastewater 190 

treatment for crop irrigation. In the off-season, treated wastewater is discharged into the nearest river 191 

to the experimental site (see Figure 2). Water samples were collected monthly to analyze the 192 

composition in terms of Biochemical Oxygen Demand (BOD5), Chemical Oxygen Demand (COD), 193 

Total Suspended Solids (TSS), total phosphorus, nitrogen: Total nitrogen, Total Nitrogen Kjeldahl 194 

(TKN), ammonium (𝑁𝐻4
+), Nitrogen dioxide (𝑁𝑂2), nitrate(𝑁𝑂3). Table 1 shows the average 195 

composition of the waste water and the reclaimed water for the year 2017.  196 

WWTP 

Experimental  

vineyard plot 

Treated wastewater  

supply line 

Water discharge 



  8 of 30 

Table 1. Average data of the physico-chemical water quality at the inlet and outlet of the WWTP 197 

Water Quality  
Waste water  

(g.m-3) 

Reclaimed Water 

(g.m-3) 

BOD5 302.8 37.5 

COD 689,7 171,4 

TSS 284 57.8 

Total phosphorus 10.3 5.8 

Total nitrogen        102.4 41 

Total Nitrogen Kjeldahl 102.37 39.4 

𝑁𝐻4
+ 74.9 29.9 

𝑁𝑂2 0.04 0.03 

𝑁𝑂3 0.33 0.29 

 198 

2.3. Sensitivity analysis 199 

The objective of the sensitive analysis is to assess the impact of the variation of certain parameters 200 

on the decision making about the irrigation source. Among the key parameters, we selected: (i) tertiary 201 

wastewater treatment technology, (ii) electricity energy mix and, (iii) geographic context (distance 202 

between the field and WWTP for Scenario #1, distance between the field and the river for Scenario 203 

#2; drilling depth for Scenario #3): 204 

 Tertiary wastewater treatment technology: tertiary treatment is required to ensure that 205 

reclaimed wastewater meets microbiological standards. Available technologies for 206 

wastewater reclamation include from simple sand filtration to advanced oxidation processes 207 

and reverse osmosis. The choice of the most appropriate technology or combination of 208 

technologies depends on the quality requirements and the expected application of the 209 

reclaimed wastewater. Three different tertiary treatment processes were investigated in the 210 

study. The first option is a UV disinfection system. The second option is an UltraFiltration 211 

(UF) process with two UF membrane lifespans (3 and 5 years). The third option is a 212 

chlorination system.  213 



  9 of 30 

 Electricity production mix: the electricity processes in the ecoinvent database version 3.6 –214 

which is included in SimaPro 9.1.1.1 - are specific to the geography. They contain the sources 215 

for electricity generation, the transmission network, loss due to going between the electricity 216 

types (e.g. from high to medium voltage), and direct emissions. Ecoinvent specifies the 217 

geography of the electricity process within the name. This study examines the results for 218 

different electricity generation mixes in the following countries: France, China, and Spain. 219 

 Geographic context: to see if the geographic characteristics of the reference case affect the 220 

results, we performed a sensitivity analysis for the three scenarios compared, as shown in 221 

Table 2. 222 

Table 2: Geographical contexts parameters considered for the sensitivity analysis 223 

Scenario  Varied parameter  Value [m] 

Scenario #1 Distance between the field and the STEP  100 

1000 

5000 

Scenario #2 Distance between the field and the 

nearest river 

100 

1000 

5000 

Scenario #3 Drilling depth 30 

70 

110 

 224 

2.4. Inventory analysis 225 

Tertiary treatment options 226 

Tertiary treatment becomes increasingly necessary to provide a water quality that conforms to the 227 

highest standard of French reuse regulations. The following paragraphs describe the different 228 

modeling assumptions for the tertiary treatment processes under consideration (Figure 3): 229 



  10 of 30 

 UV disinfection: this option includes a disk filter (400 µm), a sand filter, a disk filter (130 µm) 230 

and an ultraviolet (UV) system. The sand filter weighs 34 kg of steel and it contains a weight 231 

of 330 kg of filter sand. The disk filter (400 µm) is an Amiad FILTOMAT M100 filter, consisting 232 

of 25 kg of steel. This type of filter has a water-activated self-cleaning mechanism that does 233 

not require an external power source to operate. The modeled UV unit was assumed to be a 234 

single lamp (300 to 750 W) system. The material data for the UV lamp, vessel reactor, quartz 235 

sleeve, sleeve wipers and main electronics were taken from the work of Carré et al. [18]. The 236 

lamps run only during demand for irrigation with a power consumption of about 0,01 kwh/m3 237 

[18]. The UV Lamp Life Expectancy is considered to be 10000 hours, according to [19]. 238 

 UF filtration: this option consists of a disk filter (400 µm), a sand filter, a disk filter (130 µm) 239 

and the UF pilot AQUAMEM UF80-12. The sand filter and the disk filter are the same as in 240 

the option 1 (UV disinfection). The AQUAMEM UF pilot consists of 12 modules, which contain 241 

hollow fibers made of polyethersulfone, accounting for a total surface area of 42 m2 per 242 

module. Each fiber has a porosity of 0.01µm. The maximum admissible water flow in the UF 243 

pilot is 25 m3/h. It is assumed that 20% of the pilot plant power consumption is used in 244 

hydraulic membrane backwash and chemical wash is negligible. 245 

 Chlorination: the chlorine disinfection alternatives includes a disk filter (400 µm), a sand filter, 246 

a disk filter (130 µm), a 10 m3 chlorine contact basin where the sodium hypochlorite is added 247 

to the water and allowed to contact the contaminants for 30 minutes, a 2 m3 chlorine tank, 248 

and a metering pump to inject the chlorine from the chlorine tank into the contact basin.. The 249 

amount of process material, sodium hypochlorite, and energy consumption was quantified 250 

using the equations and information given in [19]. The chlorine storage tank is made of 251 

propylene and the chlorine contact basin is made of concert. 252 

 253 

 254 

 255 

 256 

 257 

 258 



  11 of 30 

Pump 

Pump 

Pump 

UV disinfection  259 

 260 

  261 

 262 

 263 

 264 

  265 

 266 

 267 

 268 

 269 

 270 

  271 

 272 

 273 

Figure 3. Individual components of the three investigated tertiary treatment scenarios: tertiary 274 

treatment with UV disinfection, tertiary treatment with UF filtration and tertiary treatment with 275 

chlorination. 276 

 277 

Infrastructure water transport 278 

The infrastructure for water transport from the source to the field consists of: (i) a centrifuge pump 279 

and (ii) PVC pipes for water transport from the water source to the field and (iii) ) PVC pipes for field 280 

irrigation.  281 

The field irrigation system is excluded, as the same crop system was considered in the different 282 

scenarios. However, the pump characteristics and the length of the transport pipes depend on the 283 

type of water source and the distance to the field. For scenario #1, the reclaimed water was 284 

transported via plastic pipes from the adjacent WWTP and stored in a pond. For scenario #2, river 285 

water was transported via plastic pipes from the adjacent river and used directly for irrigation without 286 

prior storage. In the scenario #3, groundwater for irrigation was obtained from the on-site groundwater 287 

well. 288 

UV disinfection 

Water Storage Tank Sand Filter Filter 400 µm 
Chlorine 

contact tank 

Chlorine storage tank 

Dosing Pump 

Chlorination 

Filter 130 µm Water Storage Tank Sand Filter Filter 400 µm UV reactor 

UF Filtration 

Water Storage Tank Sand Filter Filter 400 µm UF modules Filter 130 µm 

Filter 130 µm 



  12 of 30 

The water flow rate delivered to the field by the centrifugal pump is fixed at 20 m3/h, regardless of the 289 

type and location of the irrigation water source. The pump must deliver a certain pressure, called the 290 

total head, which depends on the suction and discharge conditions. In any case, the selection criterion 291 

for the centrifugal pump is the total head of the system (THS), since the flow rate is the same in the 292 

field. Following the THS calculations, the Zanni pumps listed in Table 3 were selected for Scenario 293 

#1 (reuse) and Scenario #2 (surface water): 294 

Table 3: Centrifuge pumps for water feeding for scenario #1 and #2 295 

River/Field or 

WWTP/Field 

distance [m] 

Pump Type 

Weight 

[kg] 

Efficiency  

[%] 

Life 

Expectancy 

[Year] 

ecoinvent LCI 

unit process 

name 

100 HM 32 A/1 72 

57 4 

Cast iron 

{GLO}| 

market for | 

Cut-off, S 

1000 HM 32 A/1 72 

5000 HM 32 A/2 87 

For the reuse scenario, centrifugal pump drive the lagoon effluent through tertiary treatment (UV, UF 296 

or chlorination processes) to the field. For borehole irrigation (scenario #3), the characteristics of the 297 

GrundFos submersible pump under consideration are summarized in Table 4: 298 

Table 4: submersible pumps for water feeding for scenario #3  299 

Borehole 

depth [m] 
Pump Type 

Weight 

[kg of cast 

iron] 

Efficiency 

[%] 

Life Expectancy 

[Year] 

ecoinvent LCI 

unit process 

name 

30 SP-30-4 31 

57 4 

Cast iron 

{GLO}| market 

for | Cut-off, S 

70 SP-30-9 62 

110 SP-30-15 78 



  13 of 30 

 300 

Fertilization 301 

Since the objective of this work is not to study the contribution of the irrigation water source to 302 

fertilization, the same amount of fertilizer was applied to the crop in the different scenarios. For the 303 

reclaimed water plots, the nutrients came from both fertilizer and reclaimed wastewater. The fertilizer 304 

schedule was designed to meet the nutrient needs of the plants, considering the average annual 305 

chemical properties of the reclaimed water. The same amount of nutrients was applied to the plots 306 

with conventional water (Scenario #2 and #3). Moreover, Scenario #1 has been expanded by 307 

including the impacts generated by the avoided fertilizers production, since reclaimed water irrigation 308 

reduced the requirements of fertilizer.  309 

The composition of NPK fertilizer used per ton of product is 6.7 kg of total Nitrogen, 4 kg of P2O5 and 310 

12 kg of K2O, which corresponds to the theoretical fertilizer requirement of grapevine under similar 311 